%)
’ Yucaipa Valley Water District
W

Notice and Agenda of a Board Workshop
Tuesday, July 26, 2016 at 4:00 p.m.

MEETING LOCATION: District Administration Building
12770 Second Street, Yucaipa

MEMBERS OF THE BOARD: Director Ken Munoz, Division 1
Director Bruce Granlund, Division 2
Director Jay Bogh, Division 3
Director Lonni Granlund, Division 4
Director Tom Shalhoub, Division 5

l. Call to Order

Il Public Comments At this time, members of the public may address the Board of Directors on matters within its
jurisdiction; however, no action or significant discussion may take place on any item not on the meeting agenda.

M. Staff Report
V. Presentations

A. Overview of the California Drought and Yucaipa Valley Water District's Action Plan Related
[...]
174, 186, 187, 275, 350, 1051, 1122, 1123, 1825, 1846, 10617 and 10632, Water Code;
Light v. State Water Resources Control Board (2014) 226 Cal.App.4th 1463.

Yucaipa Valley Water District - July 26, 2016 - Page 28 of 112



'
’ Yucaipa Valley Water District  Workshop Memorandum 16-111

W
Date: July 26, 2016

Subject: Overview of a Proposed Consolidated Process Water Purification and
Pretreatment Enterprise for Commercial and Industrial Customers

The Yucaipa Valley Water District provides drinking water, sewer, recycled water, and brine
disposal services to our community. The operation of our fully-integrated systems provide reliable
service and exceptionally high quality drinking water and recycled water.

Oak Glen Surface Water
Filtration Facility

5 <—|=

Yucaipa Valley Regional
Water Filtration Facility

Wochholz Regional
Water Recycling
Facility

, J

Yucaipa Valley Brineline

Using the existing drinking water, sewer and recycled water infrastructure, the District staff has
been evaluating the implementation of sub-regional treatment processes capable of delivering
extremely pure process water to meet the needs of specific manufacturing companies.

The following schematic provides a basic overview of the proposed service. The specific details

of the program will be discussed at the board workshop to receive input from the public and the
members of the Board of Directors.

Yucaipa Valley Water District - July 26, 2016 - Page 29 of 112



Page 2 of 2

Workshop Memorandum No. 16-111

.‘ ' Je1giuawieanald /uoneayung Ja1ep paj|ns pue paeidaiu| o
101ISIA] JOIOM ASIIDA PAIDONA ‘ uoned0||y 1507 Asole|n8ay pue uawieallald paseg-4yi8uais pue Ayinueny .
‘ .v.. s1awolsn) Ag paieys s1s07) [euonelad( pue peaylanQ pajood «

syuawanoidw| jeyder) 1o Bupueuiq 1911151Q JUBWISSISSY o
AjijiPeUaWEa133]d g UOIIEIIJlaNg J131E)\| Pa1EpI|osuo) QMAA 243 JO siijauag

-

[esodsiq auug : . uonesyi4 7 Juswieal]

uswiess| ™
oI Aepuoseg

fewuy [

1
uoneziiqels pue
Juswneaald a1sen

uawieal] 19emalsepy QMAA

SISOWS() 9SI9A3Y

fisssssssssssns s

oneweyds Ajjioe

uonealund Jajepp pelepliosuo)
1ousI] Jalepn Aejen edieong

I31EAN 121EAN
pajohoay Bunjuug

asudiajug Jusauneanald g uonesylind IaJep| SS9204d pajepijosuod)

Yucaipa Valley Water District - July 26, 2016 - Page 30 of 112



'
@ Yucaipa Valley Water District  Workshop Memorandum 16-112
W®

Date: July 26, 2016

Subject: Overview of a Refined Methodology for the Collection of Water Facility
Capacity Charges for Dual-Plumbed Homes

The Yucaipa Valley Water District collects Facility Capacity Charges for new homes and
businesses to pay for the capital costs associated with drinking water, sewer, recycled water, and
brine disposal services.

In the near future, the District will be collecting reduced Facility Capacity Charges for homes that
are dual-plumbed with both drinking water and recycled water. With the implementation of the
new programs, the District staff has developed a refined methodology to insure the amount paid
for capital infrastructure matches the level of service provided by the District.

The purpose of this workshop item is to discussed the proposed refinements to the District
business process.

Yucaipa Valley Water District - July 26, 2016 - Page 31 of 112



Operational Updates

%)
’ Yucaipa Valley Water District

L T\ 4

Yucaipa Valley Water District - July 26, 2016 - Page 32 of 112



'
@ Yucaipa Valley Water District - Workshop Memorandum 16-113

W
Date: July 26, 2016

Subject: Status Reports on the Operation of the Recycled Water Desalination
Facility and Yucaipa Valley Regional Brineline

In 2013, the Yucaipa Valley Water District completed the construction of the Yucaipa Valley
Regional Brineline which extends the Inland Empire Brineline from San Bernardino to the
Wochholz Regional Water Recycling Facility.

0

UNINCOPRORATED

£ STREET

SAN BERMARDINO AV

— 3 MENTONE

REDLANDS

YUCAIPA

UNINCOPRORATED

CALIMESA

The Yucaipa Valley Regional Brineline is a critical component of the reverse osmosis treatment
process at the Wochholz Regional Water Recycling Facility. The brineline is needed to comply
with the water quality objectives set by the Santa Ana Regional Water Quality Control Board for
the use of recycled water in Yucaipa and Calimesa. The reverse osmosis treatment process
enables the District to remove salts and minerals from the recycled water supply which results in
an exceptionally pure quality recycled water source. The non-reclaimable waste produced from
the reverse osmosis system, referred to as brine or reverse osmosis concentrate, must be
conveyed in a pipeline to lower portions of the Santa Ana Watershed for treatment so it does not
degrade fresh water resources throughout the watershed.

Yucaipa Valley Water District - July 26, 2016 - Page 33 of 112



Workshop Memorandum No. 16-113 Page 2 of 18

2, Watershed Salt Accumulation

‘ SAWFA

37,000 dump trucks lined up
end-to-end from Los Angeles
to Las Vegas (every year)

- -
_ora nge o

= Yucaipa Valley Regional Brineline Project

Santa Ana Regional Interceptor

Yucaipa Valley Regional Waéter Supply Renewal Project

Yucaipa Valley Water District - July 26, 2016 - Page 34 of 112



Workshop Memorandum No. 16-113 Page 3 of 18

The Yucaipa Valley Water District maintains the following brine enterprise related assets:

e Yucaipa Valley Regional Brineline — The District owns and operates a 17-mile brine
pipeline that extends from the Wochholz Reginal Water Recycling Facility in Yucaipa to
the Inland Empire Brineline connection in San Bernardino.

e Santa Ana Watershed Project Authority Inland Empire Brineline - 1.608 million
gallons per day of pipeline capacity. The pipeline capacity is expected to be sufficient to
meet the long-term needs of the District.

e Orange County Sanitation District Treatment — 0.595 million gallons per day of
treatment capacity. Additional treatment capacity will be purchased in the future as
needed.

Since 1993, the Yucaipa Valley Water District has actively purchased brine pipeline and brine
treatment capacity as it became available.

Brineline Pipeline and Brine Treatment Capacity
1.8

1.6

W 1993 w2006 m2013 m2016

1.4

Million Gallons per Day
o o =
(o)) 0] (=] N

o
~

©
N}

Pipeline Capacity Treatment and Disposal Capacity

On July 20, 2016, the Yucaipa Valley Water District received our Brineline Wastewater Discharge
Permit from the Santa Ana Watershed Project Authority (attached). With this permit, the District
will make the entire reverse osmosis system and brineline fully operational.

Yucaipa Valley Water District - July 26, 2016 - Page 35 of 112



Workshop Memorandum No. 16-113

Page 4 of 18

SANTA ANA WATERSHED

PROJECT AUTHORITY

PERMIT FACT SHEET

FOR PERMIT NO. D1090-2.1

Date: July 19, 2016

Permit Issuance Date:
Permit Effective Date:
Permit Expiration Date:
Permit Amendment Date:

SAWPA

June 10, 2016
June 12, 2016
June 11, 2018
July 19, 2016

A. GENERAL INFORMATION

Name:

Site Address:

Mailing Address:

Authorized Representative:

Contact Phone:
Contact Email:

Delegated Authority:
Contact Phone:
Contact Email:

Site Contact:
Contact Phone:
Contact Email:

Yucaipa Valley Water District - Henry Wochholz
Regional Water Recycling Facility (Wochholz Regional
Water Recycling Facility)

880 W. County Line Lane
Calimesa, CA 92320

P.O. Box 730
Yucaipa, CA 92399

Joseph Zoba, General Manager
(909) 797-5119
jzoba@yvwd.dst.ca.us

John Worbel, Regulatory & E.C. Manager
(909) 797-5117
jwrobel@vvwd.dst.ca.us

Kevin King, Operations Manager
(909) 795-2491
kking@yvwd.dst.ca.us

NAICS: 221320 — Sewage treatment Facilities
221310 — Water Treatment and Distribution
2. Brief Description of Type of Industry and Product(s) Produced

This facility is a 2.5 MGD Reverse Osmosis Facility (RO Facility) at the Henry Wochholz
Regional Water Recycling Facility (WRWRF ROF) owned and operated by the Yucaipa
Valley Water District (YVWD) to improve the quality of existing Title 22 quality
reclaimed water (produced with microfiltration). The reject brine waste produced from the
Reverse Osmosis (RO) process at the RO Facility will be discharged to the Brine Line.

The RO concentrate is estimated to have TDS in the range of 2,600 to 3,600 mg/l,
Hardness from 780 to 1,300 mg/L and Conductivity from 369 to 3,999 umhos/cm (ranges

Page 1 of 15

Yucaipa Valley Water District - July 26, 2016 - Page 36 of 112



Workshop Memorandum No. 16-113 Page 5 of 18

PERMIT FACT SHEET
FOR PERMIT NO. D1090-2.1
Date: July 19, 2016

from pilot testing report; February and March 2013 lab reports by Clinical Laboratory of
San Bernardino; on file). The RO Facility is scheduled to operate 7 days a week and 24
hours a day.

A facility overview plot plan or acrial map is provided in Attachment G.1.

3. User Classification

The R.O. Facility is classified as a Significant Industrial User based on the average
discharge volume of 440,000 gallons per day (gpd). This SIU permit is being issued for a
period of 2 years.

4. Processes

The RO Facility consists of a membrane RO treatment system that is located and part of
the WRWRF ROF (wastewater treatment plant). The addition, the RO Facility will lower
the TDS of the WRWREF ROF cffluent to allow for reclamation/recycling.

Description

The feed water to the RO Facility will have undergone a traditional wastewater primary
and secondary treatment process at the WRWRF ROF consisting of screening, grit
removal, primary sedimentation, primary equalization, anoxic treatment, acration/activated
sludge treatment, clarification, and sccondary ecqualization. The final step is Pall
microfiltration (MF). The effluent from the Pall MF header will be directed to the RO
Facility. Prior to reaching the RO Facility, the feed water will be disinfected by
chloramines (alternatively ammonia and chlorine can be used as shown in the facility
schematic; Attachment 5), lowered in pH by acid addition and dosed with threshold
inhibitor to prevent the precipitation of scale. Water is then directed to the RO membrane
treatment trains where the effluent 1s generated and the byproduct is concentrated brine to
the Brine Line for discharge. The final steps in the water treatment process include pH
adjustment (sodium hydroxide), corrosion inhibitor, UV disinfection and final storage in a
reservoir prior to pumping to the reclaim water reservoir E-2. Sodium hypochlorite is
added to provide adequate residual chlorine as required for a non-potable water system.
Alternatively, and prior to chlorination, reclaimed water may be discharged to San
Timoteo Creek (or after using sodium bisulfate to remove chlorine). See Attachment 4 for
a schematic of the WRWRF ROF wastewater treatment process. A full description of the
WRWRF ROF wastewater treatment plant provided with the permit application and the
O&M Manual is also on file with SAWPA. The WRWRF ROF has a treatment capacity
of 6.6 MGD, peak flow of 10.0 MGD and can be expanded to 12.0 MGD. Average flows
are around 4.0 MGD.

The influent and effluent data from the WRWRF ROF for the months of October,
November, and December 2015 were reviewed as part of the initial permitting assessment.
These reports are submitted on a regular basis to the Santa Ana RWQCB as part of the
WRWRF ROF’s NPDES permit (Order No. R8-2007-0012, CA0105619). The effluent
data mcludes the typical wastewater treatment plant parameters: BOD, TSS, ammonia,
nitrate, TDS, hardness, cyanide, chronic toxicity, Bis (2-ethylhexyl) phthalate, turbidity,
pH, chlorine residual. Some pollutants are tested daily including Coliform. Flow is logged
daily.

Page 2 of 15

Yucaipa Valley Water District - July 26, 2016 - Page 37 of 112



Workshop Memorandum No. 16-113 Page 6 of 18

PERMIT FACT SHEET
FOR PERMIT NO. D1090-2.1
Date: July 19, 2016

Noteworthy is the high TDS in both the influent and effluent. For example it measured 540
mg/I, for the influent and 453 mg/L. in the effluent in September 2013. The range of TDS
for the three months reviewed was 450-540 mg/L for the WRWRF ROF. Effluent TDS
ranged from 448 to 453 mg/L making the effluent a good candidate for reclamation by RO
and the Brine Line a reliable disposal method for salts from the watershed. Ne other
pollutants of concern were noted for discharge to the Brine Line from the concentrated
reject produced by the RO Facility from the treated WRWRF ROF effluent.

The concentrated brine from the RO is the only wastewater discharged to the Brine Line.
No sludge from the WRWRF ROF may be discharged to the Brine Line unless YVWD
receives prior approval from SAWPA.

RO Facility

Effluent data is available from pilot testing during the treatability studies (on file). The lab
reports from Clinical Laboratories of San Bernardino, Inc. are for samples collected Feb. 2
and March 12, 2013 were reviewed as part of the permitting assessment. The analyses
were performed as part of the treatment feasibility analysis and include RO Feed water and
RO Concentrate as well as samples from other intermediate treatment plant stages. The
samples collected were intended to review the removal and performance of the pilot
system. The data has a limited number of analytes most of which do not correspond
directly to the wastewater discharge permit local limits. The data does show that ions such
as K, Na and some metals (Mn, Mg) are concentrated in the RO reject at a ratio range of 6-
7 times the influent levels.

The RO Facility consists of several treatment steps to maximize the effectiveness of the
membrane filtration system.

Sulfuric acid 1s added to the RO system feed water for scale control with a byproduct being
carbon dioxide. The carbon dioxide reacts with lime and/or caustic to form bicarbonate,
which also increases the TDS. A degasification step is used to remove carbon dioxide
(typically from 40 to 8 mg/L) to reduce the final TDS and increases the pH. Many facilities
use the carbon dioxide degasification to maximize facility capacity. Lime or caustic
addition is necessary to stabilize the final product that is now lower in TDS and has a
lower pH. Typical lime or caustic used is NaOH. Corrosion inhibitors are also generally
used (series of phosphate compounds).

A Clean-in-Place (CIP) process for the RO membranes is part of routine plant operations.
A CIP System operating procedure is contained in Chapter 10 of the O&M Manual (358
pages) that is part of the RO facility’s operating manual. The O&M manual is on file with
SAWPA. The procedure clearly states that the CIP process does not generate any waste or
wastewater that will be discharged to the Brine Line. The CIP waste is directed to an
800,000 gallon holding basin after neutralization and combined with other wastewater
treatment effluents (belt press filtrate and MF backwash) that are returned to the
headworks. It directs the operators not to discharge any of the wastewater to the Brine Line
(or SART). See Attachment 5 for a process flow diagram for the RO Facility

Page 3 of 15

Yucaipa Valley Water District - July 26, 2016 - Page 38 of 112



Workshop Memorandum No. 16-113 Page 7 of 18

PERMIT FACT SHEET
FOR PERMIT NO. D1090-2.1
Date: July 19, 2016

a. Process Flows
PROCESS FLOW est.

Reclaimed Wastewater Treatment 2.5 MGD

b. Wastewater Flows

WASTEWATER FLOW est.

RO brine reject (est avg.) 440,000 GPD

RO brine reject (est. max.) 595,000 GPD
5. Pretreatment/Other

a. Pretreatment (equipment, pH control etc.)

No formal pretreatment system is required or applicable at this water treatment
facility (RO Facility). The RO Facility is equipped with an online pH probe connected
to a controller and the SCADA system. Two set points for pH alarms are in place for
each of the two limits. High pH alarms are set at: 8.5 and 9.0; and the low pH alarms
are set at 6.6 and 6.0.

b. Flow measurement (type of effluent flow meter — who owns/who calibrates)

Brine Line Connection flow measurement will be with a flow meter installed per
SAWPA’s specifications. YYWD owns the flow meter installed at the RO Facility
and is solely responsible for the calibration and maintenance of the flow meter. Flow